




oil 

Water Research Commission 

ADDRESS: POSTAL Al 

491 18TH AVENUE ^ 824 
RIETFONTEIN PRETORIA 
PRETORIA 0001 
0084 

TELEGRAPHIC ADDRESS: WATERKOM 

•G" (012)330-0340 

[ 0 NATIONAL 
INTERNATIONAL 

(012) 331-2565 
(2712) 331-2565 

ISBN 1 86845 045 7 

HIERDIE VERSLAG IS OOK IN AFRIKAANS BESKIKBAAR 

DESIGN: Homestead Graphic Art Studio, Pretoria 
REPRODUCTION: Gutenberg, Pretoria 
PRINTING: Creda Press, Cape Town 
COVER ILLUSTRATION: Danie Coetzee 

This report is printed on Dukuza Coated Art paper 
containing a minimum of 60% bagasse. 



LJ 
WATER RESEARCH COMMISSION 

PO BOX 824 
PRETORIA 

0001 
31 MARCH 1994 

Dear Mr Van Wyk 

We take pleasure in submitting to you, herewith, the report of 
[...]
warmer than that of the undisturbed 
boundary layer to enter an adjacent 
cooling tower and could, therefore, 
impair its efficiency. 

Cost: R200 000 

Term: 1992 

tory effect on microbial action. First
ly, the effluent contained furfural 
which is known for its bactericidal 
properties, and secondly the effluent 
suffered severe nutrient deficiencies, 
even though phosphate and nitrogen 
were added on a regular basis. 
Nevertheless, the flux values of the 
ultrafiltration unit could be main
tained at 20 to 30 //m2.h and fouling 
was never serious enough to cause 
decreased throughput. 

Cost: R39 800 

Term: 1992 

New projects 

Technology transfer of aquatic 
chemical speciation modelling 
(No 530) Department of Chemical 
Engineering, University of Natal 

An in-depth knowledge of the chemi
cal composition of a water system and 
its interaction with its surroundings is 
essential for the understanding of phe
nomena as diverse as bioavailability 
and nutrient cycling, biotoxicity, sca
ling and corrosion, ground-
water quality, leachate atten
uation, water and effluent 
treatment, chemical dosing 
and desalination. 

The United States Environmental 
Protection Agency (USEPA) has 
funded the development of a PC-
based general geochemical speciation 
program, called MINTEQA2, which 
can be used to calculate the equili
brium composition of solutions or 
natural aquatic systems. The aim of 
the 2-year project is to promote the 
local use of the chemical speciation 
program MINTEQA2 - acting as a 
link between the USEPA and South 
African users. 

Extractive purification of 
industrial effluents (No 533) 
Department of Chemical Engineering, 
Potchefstroom University for CHE 

The plating industry generates large 
quantities of heavily contaminated 
effluents containing a variety of metal 
cations, organic acids and other 
organic derivatives. Such effluents are 
difficult to treat, even with existing 
precipitative techniques. Consequently 
the effluents either have to be dis
posed of in costly evaporation ponds, 
thereby merely transferring the eco
logical problem, or have to be treated 

ig E3 u S K 

Laboratory-scale treatment of 
acetic acid effluents by the 
anaerobic digestionlultrafiltra-
tion (ADUF) process (No 459) 
Membratek (Pty) Ltd 

The possibility of treating sugar pro
ducers' acetic acid effluent by means 
of the ADUF process, was investiga
ted using a laboratory set-up. 

The results of the preliminary study 
indicated that although the effluent 
was readily biodegradable, high load 
rates could not be obtained. Two 
causes were thought to have an inhibi-

A model of the proposed tan
nery waste-water treatment 
pilot plant to be constructed at 
LIRI, Grahamstown, Eastern 
Cape, for the extension of 
Project 457 



destructively, resulting in further and 
worse ecopollution. 

There is therefore a need for real 
purification of plating effluents. The 
techniques to be investigated in the 
course of this 1-year project, will be 
restricted to the so-called liquid-
membrane extraction systems. Selec
tive chemical precipitation is a strong 
support technique planned for com
plementary application. 

Use of filamentous micro
organisms for the purification 
of industrial effluents (No 535) 
Department of Chemical Engineering, 
University of Pretoria 

The University of Pretoria has been 
engaged for the past 10 years in pur
posefully cultivating filamentous 
micro-organisms to purify effluents, 
while at the same time producing 
single-cell protein. From this research 
has now emerged the fact that, due to 
the specific chemical composition of 
the effluents, each effluent has its own 
specific micro-organism yielding the 
best result. In this regard it was found 
that the fungus Geotrichum yielded 
the best results for petroleum effluent, 
while Aspergillus shows promise for 
the treatment of paper effluent. 

As considerable experience and 
expertise have been gained in the cul
ture of Geotrichum and Aspergillus, 
this 2-year project aims to expand this 
expertise to make the treatment of 
paper and sugar effluents with fungi 
a practical reality. 

Development and demonstra
tion of effluent treatment sys
tems appropriate to the needs 
of the red meat abattoir indus
try (No 546) SRK (CE) Inc. 
The red meat abattoir industry is re
presented by some 300 abattoirs in the 
Republic of South Africa. These abat
toirs exert a significant influence on 
national water resources in that they 
are water-intensive operations using at 
least 7 million m3/a and impose heavy 
loads on treatment works and recei
ving waters, discharging about 6 mil
lion m3/a of effluent. 

Over the period 1983 to 1986 the 
WRC supported investigative work 
aimed at establishing water and efflu
ent management guidelines for the red 
meat abattoir industry. A number of 
treatment technologies were evaluated 
including screening, sedimentation, 
dissolved air flotation and membrane 
systems. 

There is a strong feeling within the 
abattoir industry that the time is now 
appropriate to evaluate the effluent 
treatment needs of abattoirs of all 
sizes and situations. The work envi
saged during this 2-year project would 
include: 
8 Auditing water-use and effluent 

production across a spectrum of 
different abattoir operations 

• Reviewing and confirming water 
reuse opportunities in abattoirs 

• Updating the industry's knowledge 
on effluent treatment technologies 
available 

• Developing these treatment tech
nologies into the context of cost-
effective systems. 

A scanning electron micrograph of filtered raw water obtained from Wiggins Water Treatment Plant in Durban (scale is shown at bottom 
of micrographs): 

V* 
■i *,. 

I i 

» 

# 
: - ■ 

.- "5 .-

(a) Before hydrodynamic cavitation 

54 

(b) After hydrodynamic cavitation. The dispersion of bacteria and 
is shown clearly 



T T 
Evaluation of the potential 
quantity of methane gas from 
85 anaerobic household 
digesters (No 551) BE La Trobe 

The Grahamstown municipality has 
installed 85 individual anaerobic 
digesters at its new site and service 
area of the Coloured township as an 
alternative sewage treatment system. 
Permission has been obtained from 
the City Council to collect the digester 
emitted gases by inter-connecting all 
the digester vent pipes. It will thus be 
possible to monitor gas formation, its 
quality and quantity, at a central col
lection point. If sufficient, the biogas 
could be utilised to provide energy for 
communal hot water or a cooking 
facility. 

If this 2-year project provides posi
tive results, it could be of great bene
fit to the local inhabitants of the site 
and services areas throughout South 
Africa. Although the research on the 
production and capture of methane 
gas from large anaerobic digesters and 
sewage works is well documented, the 
collection of methane gas from 
digesters serving individual facilities, 
as a sanitation facility, needs further 
study. 

Evaluation of immobilised 
semi-conductor particles for 
the photo-catalytic oxidation of 
organic pollutants in industrial 
and municipal waste water 
(No 552) Department of Chemistry, 
University of Stellenbosch 

The purification of polluted water has 
become a priority as far as the conser
vation of the environment is con
cerned. Considerable progress has 
already been made with various tech
nologies to deal with this problem. 
Biological degradation is an important 
technique but is restricted by the slow 
rate at which certain compounds break 
down. Other compounds are immune 
to biological degradation. New deve
lopments have, in the mean time, 
taken place and oxidants can now be 
generated photochemically in solu
tion. 

The aim of this 2-year project is to 
develop a system at laboratory scale 
in which immobilised semi-conductor 
particles will be used to oxidise pollu
tants in runoff photo-catalytically by 
means of commercial lamps and/or 
sunlight. 

Should the above investigations be 
concluded successfully, the systems 
can be scaled up to pilot-plant scale 
and eventually to commercial scale. It 
is foreseen that a portable system 
could be developed for application 
wherever crisis pollution may arise. 

Application of capillary mem
branes in the biotechnological 
treatment of industrial 
effluents (No 553) Institute of Polymer 
Science, University of Stellenbosch 

Pressure-driven membrane separation 
is a relatively new unit process initial
ly developed for the purpose of water 
desalination. As the various unit pro
cesses have become established in the 
course of time, membrane separators 
have also been used more often in 
applications other than the traditional 
removal of salt or colour from 
drinking water. 

The pressure-driven membrane 
processes in particular, can profitably 
be used in conjunction with other unit 
processes for the treatment of indus
trial effluents. The effective separa
tion and reclamation of biomass or its 
products in the biotechnological treat
ment of effluents represent a problem 
and delay the establishment of this 
technology. 

The aim of this 2-year project is 
specifically to investigate the use of 
capillary membranes in the bio
technological treatment of industrial 
effluents. The research will centre on 
two biological treatment processes. 

Pilot-scale high-rate oxidation ponds constructed at Western 
Tanning Company, Wellington, Cape Province 

ZZZZZiO 

Limestone 
feeder 

Treated f -
water 

Neutralization 
reactor 

Loadcell 

Limestone 

Feed 
water 

fa Crystallization 
reactor 

ED Water level 
m Fluidised 

limestone 

Flow diagram of cone-shaped fluidised bed reactor and crystal
lisation reactor for the neutralisation of water containing high 
concentrations of sulphuric acid with calcium carbonate 

55 



Research projects 
Completed 
' 398 Degradation of mortar linings and 

concrete by micro-organisms in industrial 
water systems (Eskom - Engineering 
Investigations Division) 

• 452 Interaction between the boundary 
layer and Kendal Power Station natural-
draught dry-cooling tower (CSIR - Divi
sion of Earth, Marine and Atmospheric 
Science and Technology and Eskom) 

« 459 Laboratory-scale treatment of acetic 
acid effluents by the anaerobic digestion/ 
ultrafiltration (ADUF) process 
(Membratek (Pty) Ltd) 

Current 
• 161 Treatment of wool scouring effluents 

(University of Natal - Department of 
Chemical Engineering, SRK (CE) Inc. and 
Gubb and Inggs (Pty) Ltd) 

• 239 Transfer of waste-water management 
technology to the meat processing industry 
(SRK (CE) Inc. and South African 
Abattoir Corporation) 

• 241 Dewatering of compressible filter 
cakes (University of Natal - Department of 
Chemical Engineering) 

• 263 Biological treatment of industrial 
water with the simultaneous production of 
single cell protein (University of Pretoria -
Department of Chemical Engineering) 

• 285 Evaluation of various factors affec
ting dry-wet cooling (Eskom and 
University of Stellenbosch - Bureau of 
Mechanical Engineering) 

• 308 Recovery of water and chemicals 
from ion-exchange regeneration effluents 
(University of Natal - Department of 
Chemical Engineering) 

• 309 Phase diagrams of complex precipi-
tants (University of Natal - Department of 
Chemical Engineering) 

• 315 Utilisation of the fungus Geotrichum 
in waste water (University of Pretoria -
Department of Chemical Engineering) 

• 318 Optimisation of biofouling control 
programmes (University of Pretoria -
Department of Microbiology) 

• 322 Study on a mine-water reclamation 
test plant (Chamber of Mines Research 
Organisation) 

• 331 Improved oxygen transfer for high 
biosludge concentrations (University of 
Pretoria - Department of Chemical 
Engineering) 

• 333 Removal of suspended solids from 
pulp and paper effluents by employing a 
combined sedimentation, flotation and 
sand filtration process (CSIR - Division of 
Water Technology) 

• 342 Improvement in water usage control 
and waste-water treatment in the sorghum 
beer industry (University of Pretoria -
Department of Chemical Engineering) 

• 355 Neutralisation of water containing 
high concentrations of sulphuric acid with 
calcium carbonate (CSIR - Division of 
Water Technology) 

• 357 Microbiological transformations of 
metal contaminated effluents (University 
of Durban-Westville - Department of 
Microbiology) 

• 365 Evaluation and improvement of the 
anaerobic digestion/ultrafiltration (ADUF) 
effluent treatment process (CSIR -
Division of Water Technology) 

• 388 Evaluation of various methods for the 
forming of free radicals for the oxidation 
of molecules in industrial effluents and 
potable water (University of Natal -
Department of Chemical Engineering, 
Pollution Research Group) 

• 393 Use of algae to bioassay for toxic sub
stances in water (University of the Orange 
Free State - Department of Botany) 

• 408 Fats and oils in effluents (University 
of Pretoria - Department of Chemical 
Engineering, Division of Water Utilisation 
Engineering) 

• 409 Phenols in the steel industry waste 
water: Origin, prevention and removal 
(University of Pretoria - Department of 
Chemical Engineering, Division of Water 
Utilisation Engineering) 

• 410 Biological approach to the removal of 
organics from saline effluents (Rhodes 
University - Department of Biochemistry 
and Microbiology) 

• 453 Development of procedures to assess 
whole effluent toxicity (CSIR - Division 
of Water Technology) 

• 455 Anaerobic digestion of dairy factory 
effluents (Irene Animal Production 
Institute, Agricultural Research Unit) 

• 456 Regional treatment of textile and 
industrial effluents (University of Natal -
Department of Chemical Engineering) 

• 457 Monitoring and optimisation study of 
high-rate biofiltration, aerobic biological 
treatment processes for tannery and fell-
mongery waste water (LIRI Technologies) 

• 458 Development of an expert systems 
approach to water management in the fruit 
and vegetable processing industry (SRK 
(CE) Inc.) 

• 464 Use of yeast biomass and yeast pro
ducts to accumulate toxic and valuable 
heavy metals from waste water (Rhodes 
University - Department of Biochemistry 
and Microbiology) 

• 478 Saving of water with air-cooled heat 
exchangers (University of Stellenbosch -
Department of Mechanical Engineering 
and Eskom) 

• 495 Biotechnological approach to the 
removal of organics from saline effluents 
(Rhodes University - Department of 
Biochemistry and Microbiology) 

New 
• 530 Technology transfer of aquatic chemi

cal speciation modelling (University of 
Natal - Department of Chemical 
Engineering, Pollution Research Group) 

• 533 Extractive purification of industrial 
effluent (Potchefstroom University for 
CHO - Department of Chemical 
Engineering) 

• 535 Use of filamentous micro-organisms 
for the purification of industrial effluents 
(University of Pretoria - Department of 
Chemical Engineering, Division of Water 
Utilisation Engineering) 

• 546 Development and demonstration of 
effluent treatment systems appropriate to 
the needs of the red meat abattoir industry 
(SRK (CE) Inc.) 

• 551 Evaluation of the potential quantity of 
methane gas from 85 anaerobic household 
digesters (BE La Trobe) 

• 552 Evaluation of immobilised semi-con
ductor particles for the photo-catalytic oxi
dation of organic pollutants in industrial 
and municipal waste water (University of 
Stellenbosch - Department of Chemistry) 

• 553 Application of capillary membranes in 
the biotechnological treatment of indus
trial effluents (University of Stellenbosch -
Institute of Polymer Science) 



Drinking water 

_E.r 

■ ■ « , } -

ih he water consumer is becoming 
more and more critical regarding both 
the quality and cost of the drinking 
water which reaches him. Coupled to 
this, the increasing threat of pollution 
makes certain demands on the one 
hand, while on the other hand, there is 
an increased tendency by regulating 
authorities world-wide to lay down 